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I. Introduction
Full name____________________________________________________________
Date of birth ___/___/___     Age____________  Sex_________
Home address ____________________________________________________

Workplace ______________________________________________________

Occupation_____________________________________________________

Date of hospitalization_______________________________________________
II. Patient’s complaints at hospitalization
_____________________________________________________________________________________

_____________________________________________________________________________________

_____________________________________________________________________________________

_____________________________________________________________________________________

_____________________________________________________________________________________

_____________________________________________________________________________________

_____________________________________________________________________________________

III. Anamnesis morbib
____________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________
Conclusion (see application):_____________________________________________
_________________________________________________________________________________

_________________________________________________________________________________

_________________________________________________________________________________

IV. Epidemiological anamnesisc
___________________________________________________________________________________________________________________________________________________________________________________________________________________________
V. Anamnesis vitaed
___________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________
VI. Physical examinatione
(underline or finish)
General examination of patient
General patient’s condition: normal/ moderate severity / grave; Consciousness:normal/stuporous;Temperature___________; Position in the bed: active/ passive/ forced____________________.
Physical findings: constitutional type: normosthenic / asthenic / hypersthenic; Spinal curvature:  lordosis / kyphosis / scoliosis; Anthropometry: height_____, weight_____________. 
Skin and visible mucous membranes: light pink / pale/ cyanotic / icteric; diffuse cyanosis / acrocyanosis. Skin: wet/dry, elasticity of the skin ____________; skin turgor ________________. Abnormal skin formations: erythema / roseola / papule / pustule / vesicle / blister / petechiae / scab / bruise / erosion / fissures/ ulcers / scratchings; scars/ spider veins, their localization________________. Paraspecific reactions of specific process: erythema nodosum / blepharitis / phlyctenular keratoconjunctivitis.

Subcutaneous fat: развита: few/ moderately/ excessively. Places of most fat deposition _____________________________. Swelling ________, localisation___________________, pastosity __________.
Peripheral lymph nodes (submandibular, cervical, supraclavicular, subclavian, elbow, axillary, inguinal): not palpable/ not changed/ enlarged_____________, consistency: soft-elastic / tight, painful on palpation __________, mobile__________, soldered to the surrounding tissue ____________. Scar at the site of BCG vaccination on the left shoulder _________, size_______.
Musculoskeletal system: degree of muscle development: normal/excessive/ weak; Muscle atrophy: general/local/____________; Muscle hypertrophy: general/local/______________, tone: enhanced/ reduced/ normal. Myalgia on palpation and movement ___________; shaking or tremor of certain muscles __________; pareses, paralysis of limbs __________. Bones of skull: shape ____________, size____________, proportionality of structure of brain and facial parts of the skull ____________________, pelvis and limbs: deformations/ curvings _______________. Changing of the terminal phalanges of fingers: shape__________, color of nail phalanxes ______________," hour glass /"drumsticks"/_______________, tremor of the fingers ____________, pain on palpation ______________. Configuration the joints: normal/ swelling / deformation/_________________________________________________. 
Head: type of head and facial hair distribution: male/ female, hair loss and graying of hair ____________. Eyes: width of eye slit ___________, conjunctiva ____________; pupils _________________, their shape__________, uniformity ___________, reaction to light _________, shine of eyes _________, lacrimation ___________, convergence ____________. Lips: colour___________, dryness ____________, smoothed portion of the lips /“ lacquered lips”/ cracks in the corners of the mouth ____________. Neck: shape________________, symmetry __________. 

Respiratory system
General examination of chest: shape: symmetry/asymmetry; deformations: emphysematous / rachitic. Changes of chest bones: scoliosis/ kiphosis/ lordosis. Type of breathing: thoracic/ abdominal/mixed; nasal/ mouth breathing, respiratory rate_________. Supraclavicular and subclavian spaces: retraction /convexity / normal, which side of the chest _________________, participation of both halves of the chest in breathing __________________________________________, intercostals spaces normal/ /retracted/narrowed, localization________________________. " Thymus symptom "_______________.
Palpation of chest: elastic / rigid, painfulness___________, voice trembling over the symmetrical parts of the lungs is symmetrical / enhanced / weakened _______________________________, painful points on palpation of the chest _____________________.
Percussion of the chest: comparative: deadened sound / tympanic sound (box sound, metallic sound, noise of a cracked pot). Topographic percussion: heihjt of lung tops in front (Standard - 3-4 cm above the clavicle)________ and posteriorly (Standard - at the level of neural processes of VII cervical vertebra)________, Kronis fields (Standars – 4-7 cm, on the left this zone is 1-1.5 cm longer than the right)_____________. The boundary of the lower edge of lungs (Standard – 6-8 cm on posterior axillary line)__________ its active mobility in three lines^
	Line
	Standard (cm)
	Left
	Standard (cm)
	Right

	mammilar
	-
	
	
	2-3

	midaxillary
	3-4
	
	
	3-4

	scapular
	2-3
	
	
	2-3


When patient can not hold his breath because of severity of his condition, you should measure passive mobility of lungs edges. 
Nβ: When you change the vertical position of the patient to the horizontal (on the back), front edge of the liver displaces posteriorly. As a result, the bone-diaphragmatic sinus creates a negative pressure and the lower edge of lung loweres by 1-2 cm.
Auscultation of lungs: breathing: vesicular / weakened vesicular / tough / bronchial / amphoric/ puerile / no breathing ________________________________________________________________________.Noises: wheezing (dry, small bubbling rale, medium bubbling rale and large bubbling rale / crepitus/ pleural rub, localization_____________________________________.  Bronchophony enchanced/weakened, localization______________________________________________________.
Cardiovascular system
Examination of precordium and surface vessels.

Heart (right ventricular) push _____________________. Pathological pulsation: bulging and pulsing of large vessels of neck ______________________, epigastric pulsation __________________, retrosternal_______________,  pulsation of the abdominal aorta (at the bottom of the epigastric region)_______________.
Palpation of the heart region.

Localization of apex beat (Standard – 1-2 cm medially from leftmid-clavicular line in V intercostal space)_________________________________, its characteristics (width, height, strength, resistance)____________________________.

Cardiac auscultation.

Heart sounds: clear/sonorous / gain/muted / weakened; rhythm __________________. Accent of II tone on pulmonary artery ________________ and its splitting ____________. Heart noises____________, According to phases of the cardiac cycle (systolic, diastolic, presystolic, protodiastolic, mesodiastolic), localization________; duration:short, long, increscent,decreasing, increasingly-decreasing)__________;timbre (rude, tender, blowing, rasping etc.); irradiation_________________________. Changing of heart noise with changing position of the body and physical exercises _______________________.

Width of vascular bundle (Standard - 5–6 см)____________.

Boundaries of relative cardiac dullness:
	Boundaries
	
	Conclusion

	Right
	
	

	Upper
	
	

	Left
	
	


BP___________Ps___________. Pulse characteristics on radial artery (rhythm, 
filling, tension)__________________________________________________.

Digestive system:
Examination of abdomen.

Tongue______________________. Abdomen: shape_____________, size_________, symmetry _________________________, presence of hernial protrusions _________, visible peristalsis _____________________, subcutaneous venous network around the umbilicus ____________,and in lower part of sternum ________.

Postoperative scars on the skin of abdomen, and their location and shape ___________________________________________________________________
Palpation.
Tension of the abdominal wall ___________,painfulness (character, localization)__________________________________________, participation of abdomen in breathing ________________________, hernia protrusions _________. Deep palpation of the abdominal cavity (position, size, shape, texture, surface condition, pain)____________________________________________________________ Palpation of liver: characteristic of lower edge _____________________________, pain________________________, localization according to right edge of costal arch ______________________________. Size of the liver by Kurlov ___*____*____cm. 
Free fluid in the abdominal cavity (percussion) ________________________.
Genito-urinary system:
Urination _______________________, pain_____________________. 
Daily diuresis __________, frequency of urination __________, Pasternatsky symptom ___________________. Swelling of the lower limbs ___________________.
Endocrine system:
Thyroid gland:size______________________, consistency _________
_______________________, surface _____________________________________.

Nervous system: is described in detail if tuberculous meningitis is suspected.________________________________________________________________
_________________________________________________________________________

VII. Additional diagnostic methods 

(indicate the multiplicity of research at the time of verification of diagnosis)

1.
2.

3.

4.

5.

6.

7.

8.

9.

Results
Clinical blood analysis (date_______)    Clinical urine analysis (date ____)
	Test
	Result
	Units

	Erythrocytes
		
	Нb
		
	Leucocytes
		
	Stab neutrophils
		
	Segmented neutrophils
		
	Young
		
	Eosinophils
		
	Monocytes
		
	Lymphocytes
		
	ESR
		

	Conclusion:


	Test

Result

Units

Amount
Colour
Transparency
Smell
РН
ρ
Protein
Glucose
Ketones
Bile pigments
Erythrocytes
Leucocytes
Epithelial cells
Cylinders
Salts
Fungi / parasites /
bacteria
Conclusion:







Analysis of sputum for MBT (date___________)
	Analysis of sputum ( washing waters of the bronchi ) for MBT:
	Total number of analyses
	Number of positive analyses (dates)

	Bacterioscopy
	
	

	Bacteriology
	
	


Clinial analysis of sputum

Biochemical blood test
(date)





(date__ )

	Test
	Result
	
	Test
	Result
	references

	Amount
	
	
	Total protein
	
	65-85 g/l

	Colour
	
	
	Albumin
	
	35-55 g/l

	Smell
	
	
	Urea
	
	1,7-7,5mmol/l

	Character
	
	
	Creatinine
	
	55-115 mkmol/l •

(according to age and sex)

	Stratification
	
	
	Glucose
	
	4,1-5,9 mmol/l

	Epithelium
	
	
	Total bilirubin
	
	5,0-21,0 mmol/l

	Alveolar macrophages
	
	
	Conjugated bilirubin
	
	˂ 3,4 mkmol/l

	Erythrocytes
	
	
	Free bilirubin
	
	˂ 19,0 mkmol/l

	Lymphocytes


	
	
	Total cholesterol
	
	˂ 5,2 mkmol/l•

	Eosinophils


	
	
	ALT
	
	0,01-0,68 mmol(h·l)

	Atypical cells
	
	
	AST
	
	0,1-0,45 mmol(h·l)

	Crystals
	
	
	Thymol test
	
	0,5- 5 un.

	MBT
	
	
	• – depends on age and sex

	Fungi
	
	
	Comclusion:



	Other flora
	
	
	

	Fibers:
elastic /
coralloid /
calcified
	
	
	

	Comclusion:


	
	


X-ray
	Draw the lung pathology schematically
Description of X-ray:____________________________________________________________

____________________________________________________________________________

____________________________________________________________________________

____________________________________________________________________________

____________________________________________________________________________

____________________________________________________________________________

____________________________________________________________________________

____________________________________________________________________________

Conclusion:________________________________________________________________

_____________________________________________________________________________

_____________________________________________________________________________

_____________________________________________________________________________


Results of other medical tests:

_____________________________________________________________________

_____________________________________________________________________

_____________________________________________________________________

_____________________________________________________________________

_____________________________________________________________________

_____________________________________________________________________

_____________________________________________________________________

_____________________________________________________________________

_____________________________________________________________________

_____________________________________________________________________

_____________________________________________________________________

_____________________________________________________________________

_____________________________________________________________________

_____________________________________________________________________

_____________________________________________________________________

VIII Differential diagnosis
(one competing form of TB and two diseases with other etiology)

_____________________________________________________________________________

_____________________________________________________________________________

_____________________________________________________________________________

_____________________________________________________________________________

_____________________________________________________________________________

_____________________________________________________________________________

_____________________________________________________________________________

_____________________________________________________________________________

_____________________________________________________________________________

_____________________________________________________________________________

_____________________________________________________________________________

_____________________________________________________________________________

_____________________________________________________________________________

_____________________________________________________________________________

_____________________________________________________________________________

_____________________________________________________________________________

_____________________________________________________________________________

_____________________________________________________________________________

_____________________________________________________________________________

_____________________________________________________________________________

_____________________________________________________________________________

_____________________________________________________________________________

_____________________________________________________________________________

_____________________________________________________________________________

_____________________________________________________________________________

_______________________________________________________________________________
_______________________________________________________________________________
_______________________________________________________________________________
_______________________________________________________________________________
______________________________________________________________________
______________________________________________________________________

Rationale for clinical diagnosis of the patient with tuberculosis
Based on patient complaints ________________________________________

________________________________________________________________________________________________________________________________________________

data of anamnesis morbi and anamnesis vitae ______________________________ _______________________________________________________________________
_______________________________________________________________________

physical examination of patient________________________

_______________________________________________________________________

_______________________________________________________________________
_______________________________________________________________________

_______________________________________________________________________

data oflaboratory and instrumental methods of investigation _____________

_______________________________________________________________________

_______________________________________________________________________

_______________________________________________________________________

_______________________________________________________________________

______________________________________________________________________
______________________________________________________________________

______________________________________________________________________

______________________________________________________________________

_______________________________________________________________________

_______________________________________________________________________

_______________________________________________________________________

_______________________________________________________________________

_______________________________________________________________________

_______________________________________________________________________

_______________________________________________________________________

_______________________________________________________________________,

differential diagnosis between _____________________________

______________________________________________________________________
______________________________________________________________________,

clinical diagnosis can be set according to the classification (see application): _________________________________________________________________________

_________________________________________________________________________________________________________________________________________________

XVI. Treatment
1. Patient’s mode______________________________________________________________
2. Diet №____________________
3. Category of treatment №________

4. Scheme and duration of patient’s treatment in the intensive phase ______________
5. Scheme and duration of patient’s treatment in the continuation phase ______________

6. Write down the recipes for anti-TB drugs for treatment of the patient in intensive phase (with an indication of daily dose and frequency of reception):
	Rp:_________________________

D.t.d.__№__________in_______
S.__________________________


	Rp:_________________________

D.t.d.__№__________in_______
S.__________________________



	Rp:_________________________

D.t.d.__№__________in_______
S.__________________________

	Rp:_________________________

D.t.d.__№__________in_______
S.__________________________



	Rp:_________________________

D.t.d.__№__________in_______
S.__________________________

	


7. Pathogenetic and symptomatic therapy:_________________________

____________________________________________________________________

Prescribe recipes on hepatoprotector and vitamins B1 and B6.

	Rp:_________________________

D.t.d.__№__________in_______
S.__________________________


	Rp:_________________________

D.t.d.__№__________in_______
S.__________________________



	Rp:_________________________

D.t.d.__№__________in_______
S.__________________________

	


  8. Indications to surgical treatment in this patient ___________________
XVII.Prognosis
For recovery_____________________________________________________
For ability to work__________________________________________________

For life_____________________________________________________________
Disability: temporary / permanent/______________________________.
Recommendations about working characteristics and conditions after recovery _________________________________________________________

______________________________________________________________________

XVIII.References
_____________________________________________________________________
_____________________________________________________________________
_____________________________________________________________________

_____________________________________________________________________
Student’s signature
APPLICATION
аPatient’s complaints at admission
Particular attention should be paid to the presence of symptoms of tuberculosis intoxication (low-grade fever, weakness, excessive sweating (tendency to excessive sweating after work; permanent hyperhidrosis, night sweats, profuse sweats), decreased appetite and weight loss, irritability, tearfulness, malaise, insomnia) and symptoms of affecting of bronchi, lungs and pleura (broncho-pulmonary-pleural syndrome) - the presence of cough (duration, frequency, intensity, character - dry or with sputum, time and situations when cough appears), sputum (daily amount, consistency, color, character, smell, position of the patient contributing to the better discharge of sputum.), dyspnea (situations when it appears (especially physical activity), is it expiratory or inspiratory, asthma attacks, duration, frequency, methods of relief), chest pain (localization, intensity, situations when it appears (breathing, coughing, physical activity, body position), irradiation), pain in the throat, hoarseness, hemoptysis or bleeding (quantity, color of blood, situations when it appears (coughing, vomit, spontaneously), frequency and periodicity).

bAnamnesis morbi
For patients who get sick first, you need to figure out how pulmonary tuberculosis was diagnosed (in prophylactic fluorography (X-ray) inspection; handling of the patient to the doctor due to the presence of complaints, with tuberculin-diagnostic, with analysis of sputum for MBT by Ziehl-Nielsen. Indicate from which time patient feels sick, the time of first signs of the disease, acute or gradual onset of the disease. Pay attention to date of previous fluorography (x-ray) examination (before the detection of the disease); how was Mantoux test performed: annually, irregularly (for teens). It is necessary to describe anamnesis morbi briefly, but in chronological order from the time of detection of the initial symptoms of disease to the time of supervision.

For patients who suffer from chronic forms of TB, indicate when was the first pulmonary tuberculosis diagnosed (indicate form), how long was it treated, what drugs were consumed. Identify periods of exacerbation and remission, the reasons that have contributed to aggravation, how many times patient was in the hospital or sanatorium, time of treatment and its results.
Conclusion: Was the diagnosis of tuberculosis in this patient identified in time or not; note criteria of a timely diagnosis. In case of untimely detection indicate possible reasons: minor symptoms, late visit to doctor, irregular fluorography and tuberculin diagnostic, lack of TB alertness in doctor of general health service, lack of his erudition, lack of awareness of patient’s parentsabout tuberculosis, neglect of patient to his health etc.
Set indications for hospitalization of the patient to hospital at this time (antimicrobial therapy, determination of the activity of tuberculous process, etc.).

cEpidemiological anamnesis
Identify possible source of infection of tuberculosis, to evaluate the nature of preventive measures carried out to the patient in the past, to reveal the social and other factors contributing to the the weakening of resistance of the organism.

It should be clarified: having contact with TB patients, its duration, character (family, housing, consumer, random), and date of the last systematic fluorography examination of family members, especially the elderly and alcohol abusers. If the patient is from the countryside, find out if there is in the individual farm livestock and was its tuberculin diagnostic conducted; was any milk sold.
dAnamnesis vitae
Set out diseases that patient had previously suffered from in chronological order with indication of date (sexually transmitted diseases, with a description of the severity and duration of illness, complications, injury, injury, surgery). Write down concomitant diseases (infectious hepatitis, stomach ulcers, diabetes, hypertension, etc.), drug intolerance. Find out whether there was a history of erythema nodosum, polyserositis, which are signs of primary pulmonary tuberculosis. Allergic history: the presence of allergic reactions in the patient, his relatives and children. Living conditions in different periods of patient’s life.
It is necessary to indicate the beginning of employment, profession, its changes, working conditions, occupational injuries and harms, disability (dgoup and duration) in the employment history. Whether there has been migration from rural to urban areas, and vice versa, stay in prison. Write about nutrition (mode, frequency, variety, calories); bad habits: smoking, alcohol, drugs.

Family history and heredity: parents, brothers, sisters, children (their state of health, causes of death), marriage, pregnancy, childbirth.
Reductions in the text of educational history, except for common abbreviations, are not allowed. 
1. You must hand over medical history to check no later than practice lesson №8.
2. Protection of medical history will be held on predmodule lesson (№9).
Nβ: You must use “Uniform clinical protocol of primary, secondary (specialized) and tertiary (highly specialized) medical care” while making medical history

ORDER №620 of 04/09/2014
Cases of tuberculosis:

1. New cases - first diagnosed tuberculosis (FDTB) in patients who had never had tuberculosis, or have been treated less than 1 month with ATD. Newly diagnosed patient may have both negative and positive results of sputum microscopy and culture studies. These patients can be diagnosed tuberculosis of different localization.
2. Re-treatment cases - in patients previously treated with one month or more with a positive or negative bacteriological results of any localization of tuberculosis. It includes the following cases of tuberculosis:
2.1 . Relapse of tuberculosis (RТВ) - confirmed case of tuberculosis in patient who had previously successfully completed a full course of antimycobacterial therapy and considered cured or in patient who completed the main course of treatment with the result of "treatment completed", and he re-appears bacteria. Relapse of TB are recorded only when MBT are found in sputum by microscopy, culture or molecular genetic methods (MBT+). If patient with recurrent exacerbation of tuberculosis process do not define the MBT (MBT-), this case of tuberculosis must be recorded as "another" re-treatment case.
 2.2. Treatment after interruption (TAI ) - the case when a person with TB has interrupted treatment for more than 2 consecutive months before the completion of the basic course of chemotherapy and begun treatment again. It does not matter if analysis of sputum is positive or negative.  

2.3. Treatment failure (TF) - case of tuberculosis in patient with bacterial excretion (smear, culture) and/or negative clinical and radiological dynamic (with no other etiology of the disease), after completion of a standard intensive phase, which if necessary can be extended by  central medical advisory committee to a maximum of 90 doses. Intensive phase may be extended up to 120 doses by decision of the central medical advisory committee only in patients with sensitive TB (based on drug sensitivity test from the start of treatment) if there is an objective positive dynamics (decrease of massiveness of bacterial excretion).
 2.4. «Another» (ATB) - TB patient who does not qualify for other types of patients (patients for whom there is no evidence of earlier treatment and its outcome; previously treated patients with pulmonary tuberculosis with negative sputum smear, previously untreated patients with extrapulmonary tuberculosis with negative results of bacteriological study, patients with long-term (chronic) course of TB with multiple episodes of inefficient (interrupted) history of treatment (M+).
3. Transferred (arrived) - the patient, who transferred from another administrative territory or from another department and registered for further treatment.
4. Chemoresistant tuberculosis (CRTB) - a form of TB, in which patient has MBT resistant to one or more anti-TB drugs, which is confirmed by laboratory method (drug sensitivity test). There are  following types of drug resistance of MBT:
4.1 Monoresistance - tuberculosis in patients excreting MBT with proven in vitro resistance to one anti-TB drug of I line.
4.2 Polyresistance - tuberculosis in patients excreting MBT with proven in vitro resistance to more than one anti-TB drug of I line, except for simultaneous resistance to isoniazid and rifampicin.
4.3 Multiresistance - tuberculosis in patients excreting MBT with proven in vitro resistance to at least isoniazid and rifampicin.
4.4. Expanded drug resistance – MBT resistance to both isoniazid, rifampicin, and one of the two groups of anti-TB drugs of II line - aminoglycosides and fluoroquinolones.
5. Risk of multiresistant tuberculosis:
High:
а) contact with patients of confirmed cases MRTB 
b) "The failure of treatment of Category 2 smear / culture" (if there is no other plausible reason for failure, namely, not controled treatment, inadequate dose or scheme, unreported mono - or polyresistance index of adherence of less than 80%, etc. ).
 c) Patients in whom as a result of molecular genetic studies resistance to rifampicin was established;
Moderate:
other cases of re-treatment, failure or interruption of the first course of treatment;
Low: 
other new cases of TB.
Categories of TB patients

1 st category includes patients with newly diagnosed TB of different localizations (FDTB MBT +) as well as patients with other (severe) forms of disease of different localization without excretion of MBT (FDTB MBT (-) with miliary, disseminated TB, destructive pulmonary TB (with single cavities greater than 3 cm, or if there are 3 smaller cavities); meningitis, caseous pneumonia, pericarditis, peritonitis, TB of bowel, TB of spine with neurological complications, urogenital TB. TB of thoracic lymphatic nodes which defeats more than 2 groups. If TB morbidity in children (FDTB with MBT (+) or MBT (-)) has confirmed contact with patient with diagnosis of MRTB (high risk of MRTB), such a case is registered as 1 cat.,  and is treated as 4 cat. before we get data of drug sensitivity test.
If MRTB is not supported (for contact with MBT+) patients stay in their category and are transferred to the treatment of 1 cat. of transfer in Cat. 4.3 (in case of resistance, which requires treatment for more than 12 months.). If MRTB is confirmed (for patients with MBT+) patients are re-registered at 4.1. Cat., and continue treatment according to drug sensitivity test. Such cases of TB are a priority from the standpoint of rapid determination of the presence of multiresistance, therefore, they should be primarily diagnosted by MBT drug sensitivity test (culture on liquid medium, molecular-genetic methods).
2nd category includes all previously treated cases of pulmonary and extra-pulmonary TB, which is registered for re-treatment: relapse of TB with different localization and MBT+ (RTB with MBT+); treatment failure (TFTB with MBT +) and treatment after interruption with MBT+ (TAI with MBT +) other (OTB) with MBT (+/-). If patient with previously treated tuberculosis (MBT+) has high risk of MRTB (current treatment failure of 2 Cat. smear / culture) and molecular-genetic methods to determine the resistance to rifampicin are not available, such case is registered as 2 cat. before we get drug sensitivity test (at liquid media) and is treated with the standard regimen of 4 Cat. (more than 1-1,5 months.). In the absence of MRTB he stays in 2 cat., and is transferred to the treatment regimen of 2 cat., or re-registered in 4.3 Cat. (in case of polyresistance that requires treatment with a combination of anti-TB of I and II lines of more than 12 months with individual schemes). In the case of confirmation of MRTB patient is re-registered at 4.1 Cat. and continues treatment in mode of 4 Cat. According to the results of drug sensitivity test. Such cases of TB are a priority in terms of the rapid determination of the presence or absence of multiresistance so must be diagnosed by a culture method in the liquid medium and molecular-genetic methods as soon as possible.
Note: According to the WHO recommendations, to the temporary standardized treatment regimen of 4 (MRTB) Cat. are transferred patients with a high risk of MRTB (MBT+), and personalized - with culture (molecular-genetically) MRTB confirmed by the results of drug sensitivity test. In the case of establishing clinic-radiological "treatment failure" 2 cat. (i.e., in previously treated patients with recent unconfirmed cases of tuberculosis), a standardized treatment regimen of 4 (MRTB) Cat. is not assigned. In this case, we are taking all possible measures to exclude another etiology of this disease, or exclude other possible causes of failure (inadequate daily doses, violation of treatment, failure of compliance with DOT, etc.). The exception to this algorithm can be individual cases confirmed by responsible decision of the central medical-consultive commission of CRTB.

The 3rd category includes patients with new cases of tuberculosis with MBT- which are not assigned to cat. 1. In the case of FDTB MBT- with confirmed contact with patient with diagnosis MRTB (high risk MRTB) - see. algorithm of actions for similar cases in 1 cat.

The 4th includes patients with MRTB, RRTB and patients with confirmed cases of chemoresistant TB who requires treatment for more than 12 months). Because of inclusion in 4 cat. different categories of patients who receive different individualized regimens (according to MBT drug sensitivity test), or only palliative treatment, in order to ensure the correctness of the calculations of needs of II line anti-TB drugs and epidemiologic indicators of these forms of TB, 4 cat. is divided into subcategories, incl.:

• 4.1 cat. – MRTB confirmed with MBT drug sensitivity test, incl.:
4.1.А. - (General treatment) ;
4.1.B. - (Palliative treatment) - for patients in whom treatment is not recommended (severe side effects, severe comorbidity, poor compliance, etc.).
• 4.2 . cat. – TB wits expanded resistance confirmed by MBT sensitivity test, incl.:

4.2.А. - (General treatment);
4.2.B. (Palliative treatment) - for patients in whom treatment is not recommended (severe side effects, severe comorbidity, poor compliance, etc.).
• 4.3 . cat. – chemoresistant TB (chronic patients whom are re-registered from cat. 1-2), require treatment for more than 12 months, incl.:
4.3.А. - (General treatment);
4.3.Б. - (Palliative treatment) - for patients in whom treatment is not recommended (severe side effects, severe comorbidity, poor compliance, etc.).
Example 1 . Patient with FDTB (01.02.08) of upper lobe of left lung (infiltrative), Destr+ , MBT + М + C + , Resist 0 , Hist 0, Cat. 1 started treatment on 02.02.08. He has not been treated before. After IF patient continued excretion of MBT. On 01.05.2008 result of drug sensitivity test of sputum (from bedinning of treatment on 1 cat.) was received. Resistance of MBT to HRS was indicated. It was recommended to re-register patient to cat. 1. You should write down: “Treatment failure” Diagnosis in registration to cat. 4: МRТВ (01.05.2008) of upper lobe of left lung (infiltrative), Destr+ , MBT + М + C + , Resist I (HRS), Resist II (0), Hist 0, Cat. 4.1A (FDTB) Coh. 2 (2008). If patient’s resistance change in time with confirmation of MBT drug sensitivity test (ResistI(HRS) , ResistII (OfxKm), patient will be re-registered to subcat. 4.2.A by decision of central doctor-consulting commission with change of diagnosis. Patient continues treatment on individual scheme according to MBT drug resistance test. Diagnosis after changing subcat. 4: RRTB (05.09.2008) МRТВ (01.05.2008) of upper lobe of left lung (infiltrative), Destr+, MBT+, М+, C+, ResistI(HRS), ResistII (OfxKm), Hist0 , Cat 4.2.А (05.12.2008), (TF - 1 , I line), Coh 3 ( 2008).

Example 2. Patient with FDTB (01.02.08) of upper lobe of left lung (infiltrative), Destr + , MBT+, М+, C+, Resist 0, Cat 1 started treatment on 02.02.08 . He has not been treated before. At the beginning of 5th month of treatment he continued excreting MBT (microscopically and culturally). Drug sensitivity test was not made. Patient was re-registered to cat. 2 as treatment after failure of 1st course of chemotherapy. On 02.07.08 he started treatment in cat. 2. On 05.09.2008 result of MBT drug sensitivity test of sputum from beginning 2 cat. treatment was received. Resistance of MBT to H, R, S, Ofx, Km was indicated. It was recommended to patient to be re-registered to cat. 4.2.A. Result of cat. 2 treatment: “Treatment failure”.

Diagnosis while registration to cat. 4: МRТВ/RRТБ (05.09.2008)  of upper lobe pf left lung (infiltrative), Destr+ , MBT+, М+, C+, ResistI(HRS), ResistII (Ofx,Km), Hist0, Cat. 4.2.А (TF - 1, I line), Coh 3 (2008). If continuing of MBT excretion indicated in 8 months of treatment or patient shows poor compliance (repeated violation of hospital treatment, treatment interruption of up to 1 month), patient will be re-registered to subcat. 4.2.B with change of diagnosis by decision of central doctor-consultive commission of CHTB. Result of cat. 4 treatment: “Treatment failure”, cancel cat. 4 chemotherapy, prescribe palliative therapy. Diagnosis: МRТВ/RRТB (05.09.2008) of upper lobe pf left lung (infiltrative), Destr+, MBT+, М+, C+, ResistІ(HRS), ResistII (OfxKm), Hist0, Cat. 4.2.B (05.05.2009), (TF -1 , I line), Coh 3 (2008).

SCHEME OF TREATMENT
Standard schemes of treatment of patients with TB

	Case
	Intensive phase
(Daily / or intermittentc)
	Continuation phase

(Daily / or intermittentc)

	New case
	2HRZE
	4HR or 4 H3R3

	Treated before
	2HRZE
	4HR


Note:
а – before beginning of general course of chemotherapy in patients who have been treated before, it is necessary to make cultural test (on liquid medium) and MBT drug sensitive test.

b - except TB nervous system, bones and joints.

в - intermittent chemotherapy regimen is not used in HIV-infected patients
Main strategies of MRTB patients treatment:

- Standardized treatment with subsequent transition to individualized treatment depending on the results of drug sensitivity test;

- Individual treatment according to drug sensitivity test;

- Empirical treatment with regard to the possible resistance from a known source of infection, followed by the transition to individual treatment depending on the results of drug sensitivity test (for cases of confirmed contacts with MRTB).
All patients included in the standardized treatment (high risk of MRTB) are treated with the same scheme until the results of drug sensitivity test (for a maximum of 1-1.5 months before the results of drug sensitivity test), remaining in its category.
Standard scheme of chemotherapy:

8 ZKm(Am) LfxPt(Et)Cs (Тz, PAS) / 12ZLfxPt(Et)Cs(Tz, PAS)

This standard chemotherapy regimen of 4 (MRTB) category with II line anti-TB drugs is prescribed to patients with a high risk of MRTB of cat. 1-2 (See above.) for the period until the result of the drug sensitivity  test is received (up to 1-1.5 months.) and final verification of the diagnosis MRTB (RRTB), after which the patient is transferred to the individual mode of 4 cat. according to the drug sensitivity test, or (if MRTB is not confirmed) - returned to the treatment regimen within its category or transferred to a cat. 4.3. In patients with long history of tuberculosis (over 2 years) and numerous ineffective (interrupted) courses of previous treatment with I and II lines anti-TB drugs prescription of standard cat. 4 (MRTB) regime is not justified. Decision about expediency (possibility) of treatment of such patients on an individual regime is accepted by regional central medical-consultive committee of CRTB according to the results of drug sensitivity test received in the last 3 months, the degree of patient’s commitment to the treatment, the severity of comorbidities and clinical prognosis. 
Empirical treatment
Each treatment scheme is adjusted individually based on the drug sensitivity test of known source of infection or previous experience in treatment of this patient.
Individual treatment
Each treatment regimen is based on the previous treatment of patient and individual results of drug sensitivity test.

The dosage of I line anti-TB drugs based weight, which is used to treat patients with 1-3 and 4.3. categories
	Anti-TB drugs
(abbreviation)
	Recommended doses for anti-TB drugs Group 1

	
	daily
	every other day or three times per week

	
	mg/kg
	g
	mg/kg
	g


	Isoniazid (H)
	5 (4-6)
	0,3-0,45
	10 (8-12)
	0,6



	Rifampicin (R)
	10 (8-12)
	0,6
	10 (8-12)
	0,6



	Pyrazinamide (Z)
	25 (20-30)
	1,5-2,0
	35 (30-40)
	2,5-3,0



	Streptomycin (S)
	15 (12-18)
	1,0
	15 (12-18)
	1,0



	Ethambutol (E)
	15 (15-20)
	1,2-1,6
	30 (25-35)
	1,6-2,0




Note: it is desirable to determine individual daily dose of anti-TB drugs, based on the rate of 1 kg, for patients weighing more than 75 kg, it is desirable to.

The dosage of anti-TB drugs (according to body weight), which are used to treat patients with drug-resistant tuberculosis (mono-, poly-, multi-, extended resistance)
	Drug, dose
	Weight, kg

	
	<33
	33-50
	51-70
	>70 (max dose)

	Group1: I line anti-TB drugs

	Isoniazid (H)
	4-6 mg/kg daily or 8-12 mg 3 times per week
	200-300 mg daily, 450-600 mg 3 times per week. 
	300 mg daily., 600 mg 3 times per week.
	300 mg daily., 600 mg 3 times per week.

	Rifampicin (R)
	10-20 mg/kg daily.
	450-600 mg
	600 mg
	600 mg

	Ethambutol (E)
	25 mg/kg daily.
	800-1200 mg
	1200-1600 mg
	1600-2000 mg

	Pyrazinamide (Z)
	30-40 mg/kg daily.
	1000-1750mg 
	1750-2000mg 
	2000-2500mg

	Group 2: injectable anti-TB drugs

	Streptomycin (S) 1 g
	15-20 mg/kg daily.
	500-750 mg 
	1000mg 
	1000mg 

	Kanamycin (Km) 1 g
	15-20 mg/kg daily.
	500-750mg 
	1000 mg 
	1000 mg 

	Amikacin (Am) 1g
	15-20 mg/kg daily.
	500-750mg
	1000 mg
	1000 mg 

	Capreomycin (Cm) 1 g
	15-20 mg/kg daily.
	500-750mg 
	1000 mg 
	1000 mg 

	Group 3: fluoroquinolones

	Ofloxacin (Ofx)
	15-20 mg/kg daily.
	800 mg 
	800 mg 
	800-1000 mg 

	Levofloxacin (Lfx)
	7,5-10 mg/kg daily.
	500 mg 
	750-1000 mg 
	750-1000 mg 

	Moxifloxacin (Mfx) 400 mg
	7,5-10 mg/kg daily.
	400 mg 
	400 mg 
	400 mg 

	Gatifloxacin (Gfx) 400 mg
	7,5-10 mg/kg daily.
	400 mg 
	400 mg 
	400 mg 

	Ethionamide (Et) 250 mg
	15-20 mg/kg daily.
	500 mg 
	750 mg 
	750-1000 mg 

	Prothionamide (Pt) 250 mg
	15-20 mg/kg daily.
	500 mg 
	750 mg 
	750-1000 mg 

	Cycloserine (Cs) 250 mg
	15-20 mg/kg daily.
	500 mg 
	750 mg 
	750-1000 mg 

	Terizidone (Trz) 250mg, 300mg
	15-20 mg/kg daily.
	500-600 mg 
	600-750 mg 
	750-900 mg 

	PAS 4g
	150 mg/kg
	8g
	8g
	8-12g

	Thioacetazone (Th)
	150 mg for adults

	Group 5: drugs with uncertain efficacy (used if necessary for patients with RRTB when there are no other possibilities for forming scheme of four anti-TB drugs groups 1-4)

	Clofazimine (Сfz)
	100-300 mg for adults. Some doctors start with 300 mg and decrease dose to 100 mg in 4-6 months of treatment

	Amoxiclav (Amx/Clv)
	765/125 mg twice a day or 500/125 mg three times a day. 

	Clarithromycin (Clr)
	500 mg for adults twice a day

	Linezolid (Lzd)
	600 mg  for adults twice a day

	Isoniazid in high doses
	16-20 mg/kg daily. It is used only as additional fifth drug if tolerance is satisfactory


Formation of individualized chemotherapy regimen according to the drug sensitivity test
	Variant of MBT drug resistance
	Daily regime
	Comments

	HR

HRS
	EZ+ injectable drug + fluoroquinolone +group 1 drug 4: 8E+Z+Km(Am)+Lfx(Ofl)

+Pt(or Et,Cs,Tz,Pas)+12E+Z+Lfx(Ofl)+Pt(Et,Cs,Pas)
	Selection of the drug from group 4 according to individual tolerance etc.

	HRSZ
	EZ+injectable drug+ fluoroquinolone+1-2 drugs from group 4: 8E+Z+Km(Am)+Lfx(Ofl)+Pt(Et)+Cs(Trz,Pas)+12E+Lfx(Ofl)+Pt(Et)+Cs(Trz,Pas)
	Z is used only in an intensive phase in determining resistance thereto at a liquid medium.

	HRSE

HRSEZ
	Z+ injectable drug+ fluoroquinolone+2-3 drugs from group 4:

8Z+Km(Am)+Lfx(Ofl)+Pt(Et)+Cs(Trz)+Pas+12 Lfx(Ofl)+Pt(Et)+Cs(Trz)+Pas или Z(in case of sensitivity to Z)
	Z is used only in an intensive phase in determining resistance thereto at a liquid medium.

	HRSEKm

HRSEZKm
	Z+ injectable drug+ fluoroquinolone+2-3 drugs from group 4:

8Z+Cm+Lfx(Ofl)+Et(Pt)+Cs(Trz)+Pas+12Lfx(Ofl)+Et(Pt)+ Cs(Trz)+Pas or  Z(in case of sensitivity to Z)
	Z is used only in an intensive phase in determining resistance thereto at a liquid medium.

	HRSEKmOfl

HRSEZKmOfl
	Z+ injectable drug+ fluoroquinolone+2-3 drugs from group 4+desirabely grug from group 5:

8Z+Cm+Mfx+Et(Pt)+Cs(Trz)+Pas+Cfz(Lzd)+12Mfx+Et(Pt)+Cs(Trz)+Pas+desirabely Cfz(Lzd)
	Z is used only in an intensive phase in determining resistance thereto at a liquid medium.


Treatment of tuberculosis in HIV-infected patients
HIV-infected patients with MRTB are treated with the same principles as GIV-negative patients, excluding use of Thioacetazone wich is CONTRINDICATED. In case when patient with co-infection TB/HIV takes II line ARV-treatment (protease inhibitors) Rifabutine must be prescribed instead of Rifampicin.
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